



18880

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		79918A 1	COVER KIT	1		
2		79022	MARKER	1		
3	10	37572	SCREW, (.190-32 x .380)	2		
4	12	72761	WASHER	2		
5	19	89219	PLUG	1		
6	19	45907	PLUG, Yellow	1		
7	11	52901	NUT, (.625-18)	1		
8	12	68229	WASHER	1		
9		NLA	No Longer Available, Flywheel	1	(Use With 50-64975 or 50-72467)	
9	257	7555A 8	FLYWHEEL	1	(Use With 50-77141 or 50-79472)	
9	271	817632A 9	FLYWHEEL	1	(Lamination Thickness is 5/8 Inch)	
10	10	32417	SCREW, (.250-28 x .625)	8		
11	10	68997	SCREW, (.3125-24 X .75)	8		
12	398	5454A 7	STATOR ASSEMBLY	1	(Use W/O Voltage Regulator - 9 A	
12	398	5454A32	STATOR	1	(Use W/Voltage Regulator - 15 Ah	10
12	398	5454A35	STATOR	1	(Use W/Voltage Regulator - 15 Ah	15
13	10	75840	SCREW, (#10-24 x .880)	4		
13	10	76566	SCREW, (#10-24 x 1.00)	4		
14	13	26996	LOCKWASHER, (#10)	4		
15		96455A 9	TRIGGER PLATE ASSEMBLY	1		
16	54	61001	J CLIP	1		
17	50	72467	STARTER MOTOR	1	(AMER. BOSCH #10652-21-M030	
17	50	79472	STARTER MOTOR	1	(AMER. BOSCH #17183-28-M030	
17	50	77141	STARTER MOTOR	1	(AMER. BOSCH #14916-240M030	
17	50	64975	STARTER MOTOR ASSEMBLY	1	(PRESTOLITE #MJL-4003B)	
18		56703	COLLAR	2		
19		68042	STOP	2		
20	13	26992	LOCKWASHER, (.250)	1		
21	11	20890	NUT, (.250-20)	1		
22	84	93389A 5	WIRE, (Yellow)(6.50 Inches)	1		
22	84	93388A 2	WIRE, (Black)	1		
23	10	69035	SCREW AND LOCKWASHER, (.25	1		
24	84	93388A 1	CABLE ASSEMBLY, Black	1		
25	339	5288A 2	IGNITION COIL ASSEMBLY	6	(ORANGE)	
25	339	7370A13	IGNITION COIL ASSEMBLY	6	(NAVY BLUE)	
26		67614	COVER	3		
27	10	88447	SCREW, (.190-32 x 1.62)	12		
28	11	45076	NUT, (#10-32)	12		
29	84	88807A 6	WIRE, (3.50 Inches) Black	6		
29	84	60466A 1	CABLE ASSEMBLY, Black (2.50 In	6		
30	10	68512	SCREW, (#10-32 x .275)	6		